SKT. CODE DESCRIPTION Qry. WP3HR-42L PARTS LIST
891/L342HR WORK PLATFORM SIDE - 3 STEP-RAIL | 2

891/LCI CAPACITY STICKER - 300# 1

891/LCWP3HR-42L IDENTITY STICKER 1

891/LD3 DIAGONAL 3 STEP-29" 1

891/L529 SLANTING TUBE BRACE - 29" 1

891/L126 TREAD 26" 8

891/LX3 X-MEMBER 26" 3

891/LAI AXLE - 5/8" X 31\ 1

891/LLI TREAD LOCK 1

891/LLS Lock Shim (U-0874-1) 2

891/70 WHEEL - SEMI PNEU - 8X2.5X5/8 2

891/59 HUB CAP PUSHNUT - 5/8" 2

760/030 NYLOCK NUT - 1/4" NC 48 ]

760/148 CARRIAGE BOLT 1/4'X3/4" - PLID===-37"

760/149 CARRIAGE BOLT 1/4'X1818=PL1D. | 16

760/032 NYLOCK NUT - 8" NC 2

760/121 BOLT - 3/8'X1" W€ - PLTD. 2 | o

760/F39 WASHER SAE g/8" - PLTD. 4

891/44 GLIDE - GREY - 1" 2

891/LLP SAFETY LABEL PLATE 1 =

Y I
LD3

2-L342HR

6-LT26

2-891/44

\

2-891/70

UNITRAN

MANUFACTURERS LTD.

10/28/21 U-1839-1



	Sheet1
	Drawing View1


